UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROP

ISED ID 6545A-U&PROP
Equipment Under Test U7 Pro

Test Report Serial Number | TR9339 01

Date of Test(s) 16 and 22 August 2024
Report Issue Date 4 September 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.

\\|l|:/ /

NRLA @

TESTING
NVLAP LAB CODE 600241-0



UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
1 WiFi Band
1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
RF output power 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS
Power Spectral Density 2412.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS
Tx Spurious Emission 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS
Tx Spurious Emission 2437.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS
Tx Spurious Emission 2462.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2422.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2422.000 24.0 40.000000 | PASS
Tx Spurious Emission 2422.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 40.000000 | PASS
Tx Spurious Emission 2437.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2452.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2452.000 24.0 40.000000 | PASS
Tx Spurious Emission 2452.000 24.0 40.000000 | PASS
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427 West 12800 South, Draper, UT 84020

RF output power (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 24.7 30.0 24.7 99.722 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 14.950000 0.500000 2403.275000 2418.225000
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 9.6 | PASS
6 B Banchvicth
15T

101

oo

Levelin dBm

14.950 MHz
2110 2415
Freauency in MHz

2400 2405 2420 2425 2430 2432

2392 2395

Bandwidth
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I lIIAn

Ref Level 20.00 dBm @ RBW 100 kHz

o Att 30dB  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max

10 dBm

0 dBm

-10 dem /w s WIA,\ frd %M

-20 dBm

al [Y M. - I
AR AT Rl
-60 dBm
-70 dem
CF 2.412 GHz 800 pts Span 40.0 MHz
)il ] GIRNRNERD wa
Date: 22.AUG.2024 03:02:01
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 uUs AUTO
Reference Level 20.000 dBm AUTO
Attenuation 30.000 dB 30.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2411.595750 | -9.001 8.0 | PASS
Ports
Port | State
1 | used
2 | used
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Fower Spectral Densiy

Levelin dBm

242h 2427

2397 2400 2410 2415

Freauencyv in MHz
Connector 1 Connector 2 Sum Level it L F=D

PSD Connector 1

Spectrum | |nz1

Ref Level 20.00 dBm @ RBW 3 kHz

Att 40dB  SWT 4.4ms @ VBW 10 kHz Mode Auto FFT
SGL Count 100/100
@ 1Rm AvgPwr

10 dBm

0 dem

-10 dBm:

-20 dBm:
-40 dBm

-50 dem L

-60 dBm
CF 2.412 GHz 20000 pts Span 30.0 MHz
) J INEREEDD o )
PSD Connector 2
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Ref Level 20.00 dBm
Att 40 dB

@ RBW 3 kHz

SWT 4.4ms @ VBW 10 kHz Mode Auto FFT

SGL Count 100/100

@ LIRm AvgPwr

10 dBm

0 dBm

-10

-20

dBm:

dBrn;

CF 2.412 GHz

Span 30.0 MHz

20000 pts

)il GIRNRNERD wa
Date: 22.AUG.2024 03:02:4
Measurement

Setting Instrument Value Target Value
Start Freqguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <=3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4.424 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 18.900000 2402.550000 2421.450000
DUT Frequency Result
(MHz)
2412.000000 | PASS
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LABORATORY

427 West 12800 South, Draper, UT 84020

99 %% Banchwicith

15T
T JWVM%
D 4
E 4
m
o° -10 1
£ |
©
2 201
- J
7] LE
_40 +4
2392 2395 2400 2405 2410 2420 2425 2430 2432
Freaquency in MHz
Bandwidth
Spectrum | [%]
Ref Level 10.00 dBm @ RBW 200 kHz
o Att 20de SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
o R
e, /{“\I‘W ’\/\/\,\/\/u\»\\
-20 dBm
-30 dBm '\/J{ \/\/\
-40 dem
mﬁ#{wh/w WAI\ 2
-60 dem
-70 dBm
-80 dem
CF 2.412 GHz 400 pts Span 40.0 MHz
)il ] Illilllll [
Date: 22.AUG.2024 03:02:55
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm AUTO
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LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB 20.000 dB

Detector MaxPeak MaxPeak

SweepCount 100 100

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2399.975000 -17.9 4.0 -13.9
2399.775000 -18.3 4.4 -13.9
2399.925000 -18.5 4.5 -13.9
2399.825000 -18.7 4.7 -13.9
2399.875000 -19.4 5.5 -13.9
2399.725000 -19.6 5.6 -13.9
2399.675000 -19.6 5.7 -13.9
2399.625000 -19.6 5.7 -13.9
2399.225000 -19.8 5.9 -13.9
2399.575000 -19.9 6.0 -13.9
2399.475000 -20.0 6.1 -13.9
2399.525000 -20.0 6.1 -13.9
2399.175000 -20.1 6.1 -13.9
2399.375000 -20.5 6.6 -13.9
2399.425000 -20.5 6.6 -13.9
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spourious

[
=
1
1

Levelin dBm

308 BOBO  BOT00OM 200 300 400500  8001G 2G 3G 4GHGE 810G 20G26

Freauencv inHz

Surn Lewe X Criticdl X Fnal Critical

Lrit e Threchdld

Pre Measurement 1

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 32001 ~ 46400
Sweeptime 32.100 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 100.000 kHz <= 100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 151.563 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

TR9339_U7_Pro_FCC_15.247_WiFi_Annex Page 9 of 31
PROPRIETARY



UNIFIED
COMPLIANCE

\7

427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.600000 0.500000 2427.775000 2445.375000
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 10.2 | PASS
6 dB Bandhwicth
16T
! MM
£
m
©
£
°
()
-
2417 2420 2425 2430 2435 2440 2445 2450 2455 2457
Freaquency in MHz
Bandwidth
Spectrum I [%]
Ref Level 20.00 dBm @ RBW 100 kHz
o Att 30 de  SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
10 dem
0 dBm
-10 dem ETMEI) AAJMMMM e y
-20 dBm /jf[ \’b\
-30 dem r{*/ .,]\
-40 dBm 34
MWMIW e N
-60 dBm
-70 dem
CF 2.437 GHz 800 pts Span 40.0 MHz
J GIRNRNERD wa

TR9339_U7_Pro_FCC_15.247_WiFi_Annex
PROPRIETARY

Page 10 of 31



UNIFIED
&j COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Measurement
Setting Instrument Target Value
Value

Start Freqguency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 20.000 dBm AUTO
Attenuation 30.000 dB 30.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MH2z)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.800000 2427.550000 2446.350000
DUT Frequency Result
(MHz)
2437.000000 | PASS

99 %% Banchwvickth

20T
0T M
£
m
©
£
2
3
16.800 MHz
2417 2420 2425 2430 2435 2440 2445 2450 2455 2457
Freauency in MHz
Bandwidth
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
W/ LABORATORY P
Spectrum I [%]
Ref Level 10.00 dBm @ RBW 200 kHz

o Att 20de  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT

SGL Count 100/100

@ 1Pk Max

0 dBm -

AT

o /ﬁ\,\w M \

-20 dBm y

-30 dBm /\J/ \\

ML

-40 dBm

-50 dBm

-60 dem

-70 dem

-80 dem

CF 2.437 GHz 400 pts Span 40.0 MHz

)il ] GIRNRNERD wa
Date: 22.AUG.2024 03:29:34
Measurement
Setting Instrument Target Value
Value

Start Freguency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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LABORATORY 427 West 12800 South, Draper, UT 84020

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
24717.288499 -26.1 15.1 -11.0
25556.507367 -26.3 15.3 -11.0
24770.933838 -26.4 15.4 -11.0
24741.539132 -26.6 15.6 -11.0

25122.200580 -26.7 15.7 -11.0
24981.105989 -26.7 15.7 -11.0
25739.489414 -26.8 15.7 -11.0

19124.945603 -26.8 15.8 -11.0
25065.615770 -26.8 15.8 -11.0
24395.416464 -26.8 15.8 -11.0
17798.509476 -26.8 15.8 -11.0
25336.781937 -26.9 15.8 -11.0
24875.285046 -26.9 15.9 -11.0
25281.666862 -26.9 15.9 -11.0
24824.579177 -27.0 15.9 -11.0

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious

a0 T

D 4
£
m
kel

= a0t
g

> 1

304 B0B0 8OO0 200 300 400500 800G 2G 3G 4GEGE 810G 20G26
Freauencv inHz

Lrit e Threchdld

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)

Surn Leve X Criticdl X Fnal Critical

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.050000 0.500000 2452.425000 2471.475000
DUT Frequency Max Level Result
(MHz) (dBm)
TR9339_U7_Pro_FCC_15.247_WiFi_Annex Page 13 of 31
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\ 2462.000000 | 7.0 [ PASS |
6 dB Bandwictth
0T
04 MMWWMWWWW
£
os)
o
£
g
3
2442 244k 2450 2455 2460 2465 2470 2475 2480 2482
Freauency in MHz
Bandwidth
Spectrum I [%]
Ref Level 20.00 dBm @ RBW 100 kHz
o Att 30 dB SWT 56.8 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
10 dem
0 dBm
-10 dem FM" ﬁ%w‘| il M, o
-20 dBm
-30 dem JJ \
-40 dBm \'\
-50 dem MM m
-60 dBm M)‘MW
-70 dBm
CF 2.462 GHz 800 pts Span 40.0 MHz
JU | NRRNRNRD Wo
Date: 22.AUG.2024 03:53:31
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
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SweepPoints 800 ~ 800
Sweeptime 56.836 us AUTO
Reference Level 20.000 dBm AUTO
Attenuation 30.000 dB 30.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

99 %4 Banchvictth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.100000 2452.450000 2471.550000
DUT Frequency Result
(MHz)
2462.000000 | PASS

16T
" W\MM
e
fos)
o
£
2
()
-
19.100 MHz
2442 244k 2450 2456 2460 2465 2470 2475 2480 2482
Freaquency in MHz
Bandwidth
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Spectrum I lIIAn

Ref Level 10.00 dBm @ RBW 200 kHz
}& Att 20de  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0 dBm
% din AN A L e

| \
/ \

-40 dBm: / L\,L

- e

-60 dem

-70 dBm

-80 dBm

CF 2.462 GHz 400 pts Span 40.0 MHz
)il ] GIRNRNERD wa
Date: 22.AUG.2024 03:54:26
Measurement
Setting Instrument Target Value
Value

Start Freguency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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427 West 12800 South, Draper, UT 84020

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
23375.420151 -26.1 11.8 -14.3
24763.585161 -26.2 12.0 -14.3
24819.435104 -26.2 12.0 -14.3
19821.600145 -26.3 12.0 -14.3
25171.436713 -26.5 12.2 -14.3
25089.866403 -26.5 12.2 -14.3
19801.023851 -26.5 12.3 -14.3
25064.146034 -26.6 12.4 -14.3
24783.426588 -26.7 12.4 -14.3
24724.637175 -26.7 12.4 -14.3
19122.741000 -26.7 12.4 -14.3
25113.382168 -26.9 12.6 -14.3
25061.941432 -26.9 12.7 -14.3
19105.839044 -26.9 12.7 -14.3
25161.883433 -26.9 12.7 -14.3
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

[
=
1
1

Spourious

Levelin dBm

200 300 400500

8001G 2G

304 B0B0 8OO0k 3G 4GEGE 810G 20G26
Freauencv inHz
Lirrit S Threchad Sum Lewve X Critical Final Criical

Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 37.000000 0.500000 2403.075000 2440.075000
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DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 5.6 | PASS

6 B Banchvictth

Levelin dBm

2382 23490 2400 2410 2420

2430

2450 2462

Freauency in MHz

Bandwidth

Spectrum I

Ref Level 20.00 dBm
o Att 30 dB
SGL Count 100/100

@ RBW 100 kHz
SWT 94.7 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk Max

10 dBm

0 dBm

-10 dBm:

-20 dBm

Y T o

-30 dBm

-40 dBrn

-50 dBm:

~60°dBm

e

-70 dBm:

CF 2.422 GHz 1600 pts

Span 80.0 MHz

TY T

Date: 22.AUG.2024

Measurement
Setting

Instrument
Value
2.38200 GHz
2.46200 GHz
80.000 MHz

Target Value

2.38200 GHz
2.46200 GHz
80.000 MHz

Start Frequency
Stop Frequency
Span
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RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm AUTO
Attenuation 30.000 dB 30.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

2422.000000

2403.125000

2440.875000

37.750000

DUT Frequency
(MHz)

Result

2422.000000

PASS

=10

=20

=30 4

=40 4

Levelin dBm

99 %2 Bancwicith

Wv\rm

37.750 MHz

2362

Bandwidth

23490

2400 2410 2420 2430 2440 2450
Frequency in MHz
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Spectrum I lIIAn

Ref Level 10.00 dBm @ RBW 500 kHz
o Att 20de  SWT 189 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0 dBm
-10 dem i

/ \
/ \

-40 dBm:

B ey
-60 dem
-70 dBm
-80 dem
CF 2.422 GHz 320 pts Span 80.0 MHz
S ——
)il ] GIRNRNERD wa
Date: 22.AUG.2024 04:02:30
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2422.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
2399.973753 -18.6 -27.8 -16.5 11.2 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
2399.475000 -15.8 -0.8 -16.5
2399.525000 -16.5 -0.1 -16.5
2399.425000 -16.6 0.1 -16.5
2399.225000 -17.7 1.2 -16.5
2399.175000 -17.8 13 -16.5
2399.725000 -17.9 14 -16.5
2399.675000 -18.0 15 -16.5
2399.275000 -18.4 1.9 -16.5
2399.975000 -18.6 2.1 -16.5
2399.125000 -18.6 2.1 -16.5
2399.875000 -18.8 2.3 -16.5
2399.925000 -18.8 2.3 -16.5
2399.775000 -19.0 25 -16.5
2399.825000 -19.3 2.8 -16.5
2399.575000 -19.5 3.0 -16.5
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spourious

Levelin dBm

200 300 400500

2G

30k 5060 BOOOM 8001G 3G 4GEGE 810G 20G26
FreauencvinHz
Lirrit e Threshdd SumLeve X Critical
X Final Critical L 2 Fail Pass
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Fnatess 2399475000Hz

Levelin dBm

2389.475 2395 2400 2405 2409.475
Freauencv in MHz

Surm Level Lirrit

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 33.600000 0.500000 2418.475000 2452.075000
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 8.1 | PASS
6 B Banchvicth
15T

1

Levelin dBm

33.600 MHz

2420 2430 2440 2450 2460 2470 247v?

Frequency in MHz

2410

2397

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I llIA:l
Ref Level 20.00 dBm @ RBW 100 kHz
o Att 30dB  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
10 dBm
0 dBm
10 dBm e, u.lW"rN" "’l"'WrMn
-20 dBm j \

-30 dBm: MJWJ W
-40 dBm

-50 dBm: MW vwnv‘rw'q “Y‘M“ll'e‘vv‘l"‘ o
-60 dBm
-70 dem
CF 2.437 GHz 1600 pts Span 80.0 MHz
T —
)il ] GIRNRNERD wa
Date: 22.AUG.2024 04:10:09
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm AUTO
Attenuation 30.000 dB 30.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 37.750000 2418.125000 2455.875000
DUT Frequency Result
(MHz)
2437.000000 | PASS
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %% Banchwicith

} oA

Levelin dBm

2410 2420 2430 2440 2450

2460

2470

2397 2477
Freaquency in MHz
Bandwidth
Spectrum | [%]
Ref Level 10.00 dBm @ RBW 500 kHz
o Att 20de  SWT 189 pys @ VBW 2 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0 dBm Tadi S aav-y,
-10 dBm f \
-20 dBm
-30 dem VM \
-40 dem
-60 dem
-70 dBm
-80 dem
CF 2.437 GHz 320 pts Span 80.0 MHz
N ] (T
Date 2 UG.2024 04511225
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
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&I UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB 20.000 dB

Detector MaxPeak MaxPeak

SweepCount 100 100

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
25114.117035 -26.2 10.4 -15.8
25028.137519 -26.2 10.4 -15.8
25521.968587 -26.4 10.7 -15.8
24806.942353 -26.7 10.9 -15.8
25359.562834 -26.7 10.9 -15.8
25143.511742 -26.8 11.0 -15.8
24688.628660 -26.8 11.0 -15.8
25532.256734 -26.8 11.0 -15.8
25782.846606 -26.8 11.0 -15.8
25376.464790 -26.8 11.0 -15.8
25142.776874 -26.8 11.1 -15.8
24691.568131 -26.9 11.1 -15.8
25358.827966 -26.9 11.1 -15.8
25976.851669 -26.9 11.1 -15.8
25104.563756 -26.9 11.1 -15.8
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\7

Spourious

Levelin dBm
5

W~

2G 3G 4GHGE 810G 20G26G

200 300 400500  8001G

304 B0B0 8OO0k
FreauencvinHz
Lirrit e Threchad Sum Lewve X Critical X Fnal Crifical

Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 26.250000 0.500000 2433.125000 2459.375000
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 5.0 | PASS
6 B Banchvicth
107
E WWMW
[oa}
o
£
g
3
212 2420 2430 2440 2450 2460 2470 2480 2492
Freauency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum I llIA:l
Ref Level 20.00 dBm @ RBW 100 kHz
o Att 30dB  SWT 94.7 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
10 dBm
0 dBm
-10 dBm: W‘,I H
i i i e RS
-20 dBm

-30 dem
-40 dBm ﬁr/ \‘%U
50 dBm o :

-70 dBm

CF 2.452 GHz 1600 pts Span 80.0 MHz
)il ] GIRNRNERD wa
Date: 22.AUG.2024 04:17:08
Measurement
Setting Instrument Target Value
Value

Start Freguency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm AUTO
Attenuation 30.000 dB 30.000 dB
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 38.000000 2432.875000 2470.875000
DUT Frequency Result
(MHz)
2452.000000 | PASS
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LABORATORY

\7

427 West 12800 South, Draper, UT 84020

99 %% Banchwicith

Levelin dBm

2q1e 2420 2430 2440 2450

2460

2480

2492
Freaquency in MHz
Bandwidth
Spectrum | [%]
Ref Level 10.00 dBm @ RBW 500 kHz
o Att 20de  SWT 189 pys @ VBW 2 MHz Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
0 dBm
5 diin MMMMWM
-20 dBm / \
-30 dBm / \
-40 dem \L
P - S
-60 dem
-70 dBm
-80 dem
CF 2.452 GHz 320 pts Span 80.0 MHz
N ] T
Date 2 UG.2024 N04:18:52
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
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&I UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB 20.000 dB

Detector MaxPeak MaxPeak

SweepCount 100 100

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2452.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
24782.691721 -25.8 8.1 -17.8
19814.251469 -26.5 8.7 -17.8
25114.117035 -26.5 8.7 -17.8
24721.697705 -26.6 8.8 -17.8
24840.011398 -26.6 8.8 -17.8
19130.824545 -26.6 8.9 -17.8
24798.123941 -26.7 8.9 -17.8
25157.474227 -26.7 8.9 -17.8
25981.995742 -26.7 8.9 -17.8
25144.246609 -26.7 8.9 -17.8
25336.047069 -26.8 9.0 -17.8
25086.192064 -26.8 9.0 -17.8
25574.144191 -26.8 9.0 -17.8
23746.528319 -26.8 9.0 -17.8
25929.820138 -26.9 9.1 -17.8
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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Spourious

Levelin dBm
5
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304 B0B0 8OO0k 200 300 400500 800G 2G 3G 4GEGE 810G 20G26G
FreauencvinHz

Surn Lewe X Critical X Fnal Crifical
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-- End of Report -
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